@

12HP/38" Deck

HOW TO ORDER REPAIR PARTS

Only use afactory repair part. Repair parts, except for the engine or the transmission, are available from the store where the unitwas
purchased, a service shop recommended by the store, or an authorized service shop found in the yellow pages of the telephone
directory.

If you cannot get a repair part or service as described above, call or write to the Central Parts Distributor shown on the back page
of this manual or write: Customer Service Department, Outdoor Power Equipment, PO Box 8000, Jackson, TN 38308, 1-800-
247-7464. Collecttelephone calls will notbe accepted. When you order, include the following information: 1- Complete Model Number
(see nameplate), 2- Date of Manufacture, 3- Complete Part Number, 4- Description, and (5) Quantity.

Repair parts for the engine or the transmission are available from the manufacturer's authorized service center found in the yellow
pages of the telephone directory. See the individual engine or transmission warranties. '

® Read and keep this parts list book for future reference.

This parts list book contains drawings and part numbers necessary to obtain repair parts.

® Record the following information about your unit. This information is necessary when ordering parts or in case of loss or theft.
WHERE PURCHASED:
DATE PURCHASED: Month Day Year
MODEL NO.: DATE OF MANUFACTURE:

Parts Manual #336404 ‘ 1/09/95




F3554-130 " REPAIR PARTS

REFER TO CUSTOMER
ASSY PAGE FOR )

SEAT & .
HARDWARE

FRONT AXLE
ASSEMBLY
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE 332341 A
2

=*
e
o
a




O

O

F3554-130 CHASSIS & HOOD ASSEMBLY

KEY# PART# DESCRIPTION Qry
1 331173-860 FRAME, MAIN, SF, RIDER .....c.oromereeeeerreeeoeorr oo 1
2 326732 FOOT PAD, LH, SF WIDE oo 1
3 302916 FOOT PAD, RH, SF WIDE ......ooooooooooereoeeooreooerereereeo 1
4 314579-853 BRACKET, GRILLE, LH, SF .....oooo oo 1
5 314578-853 BRACKET, GRILLE, RH, SF .....rvvvrvro... e 1
6 56362-853 BRACKET, SUPPORT, FRONT AXLE, SF ... 1
7 328154 SCREW, 5/16-18 X 1.0 WDFLLK ..coovmrvoereroeoorerereern, 6
8 55273 NUT, 5/16-18 WDFLLKLRG WHIZ .ocooccccoocro. 6
9 29616 BOLT, .625 X 1.890 HHSH, 1/2-20 ... et
10 274654 NUT, 1/2-20 REGHXCTRLK w.crosreeeooo oo 1
11 180138 SCREW, 3/8-16 X 3.00 HHC w..ocooovvvveoereeereecereee e 2
12 2483 WASHER, .39 ID X 1.25 D X .07 BELLVIL 0. 2
13 1499 NUT, 3/8-16 REGHXCTRLK ..o 2
14 331796-860 CONSOLE, SF, NOMA DASH .......oooeceeeerrecerrsesr e 1
15 56235-860 CONSOLE, REAR COVER......oooooooooeseeeer s 1
16 995346 SCREW, 1/4-20 X .50 WAHHTAP <.oovvrvro oo 15
17 320466-860 DASH, SF, NOMA DYNA STYLING ..., 1
18 44811 SCREW, 1/4-20 X .75 WAHHTAP —.oovvvvvooooo oo 4
19 50352 NUT, 1/4-20 WDFLLK TOPLOCK.... 2
20 8482 BOLT, .375 X .156 HHSH, 5/16-18.... 2
21 120394 WASHER, FLAT .406 X .81 X .065.... .2
22 120393 WASHER, FLAT .344 X .69 X .065 ............ccoooooovooi 2
23 1498 NUT, 5/16-18 REGHEXCTRLK «..reeecrcerecere s 2
24 57159 LATCH, .94 WD X .047 ASSEMBLY HOOD................ 2
25 53446 PIN, 5/16-18, HOOD LATCH .......oovooooeeeeeevececrceeee e 2
26 138538 WASHER, REGINTLK .320 X .61 X .03 .. 2
27 45174 NUT, 5/16-18 HEXWDFLLK WHIZ ... 2
32 314538-860 HOOD, SF, H-21 .o.ooovooeeeeveeeoeeeeeeeoeeeeeeeeee e 1
33 325401 GRILLE, G17 ievevee oo 1
34 274672 SCREW, 1/4-20 X .63 WAHHC ..covvoooorroore oo 4
35 120392 WASHER, FLAT .281 X .63 X .065.. o
36 1502 NUT, 1/4-20 REGHEXCTRLK ........ o
a7 36149 BOLT, .375 X .500 HHSH, 5/16-18.... 2
38 1498 NUT, 5/16-18 REGHEXCTRLK ........ .2
39 302333 LENS, SMOKED, W/TAB NO LOGO ... 1
40 57796 SCREW, #6 X .50 PLASTITE/HI-LO...... o
41 52151 EDGING, WIDE BLACK ... ...25.0"
42 311094 LANYARD, HOOD 11.75 LONG, H15, VANG. 1
43 180020 SCREW, 1/4-20 X .75 HHC ..oovmovvvverorrerrerrrro =
44 120392 WASHER, FLAT .281 X .63 X .065.. ot
45 1502 NUT, 1/4-20 REGHEXCTRLK ... g
46 58367-853 PLATE, SEAT, F5, SF, LF ............ -
47 20507 BOLT, .437 X .156 HHSH, 5/16-18..... 2
48 1498 NUT, 5/16-18 REGHEXCTRLK ............ 2
49 330463 SPRING, SEAT 1.50 OD X 2.25 LONG. 2
50 120392 WASHER, FLAT .281 X .63 X .065...... 2
51 995346 SCREW, 1/4-20 X .50 WAHHTAP ..... 2
52 43970-860 FENDER, F-1 oovorovoeoeee oo 2
53 995346 SCREW, 1/4-20 X .50 WAHHTAP ..... o
54 126358 BOLT, 5/16-18 X 1.00 CARRLN ....... -
56 55273 NUT, 5/16-18 WDFLLKLRG, WHIZ .. 2
59 53446 PIN, 5/16-18 HOOD LATCH .............. 2
60 271184 NUT, 5/16-18 HEXKEPS ........ 2
63 50653 GUIDE, BELT ...ooooooooeveeeroevee o
64 41529 NUT, 3/8-16 HXCTRLKJAM ... o
65 271190 NUT, 3/8-16 HEXKEPS ....... et
336404 PARTS MANUAL ................. 1
336424 OPERAROR'S MANUAL (ENGLISH) . !
336425 OPERAROR'S MANUAL (FRENCH)...... 1
336426 OPERAROR'S MANUAL (GERMAN) .... 1
327717 GRASS CATCHER MANUAL ............ 1
328195 AIR ASSIST MANUAL (ENGLISH) . 1
330272 AIR ASSIST MANUAL (FRENCH)...... 1
330273 AIR ASSIST MANUAL (GERMAN) .......oroororooreeroor . 1




F3554-130 REPAIR PARTS

REF. e,
&ﬁlﬁ?ﬁ?v’}ﬁi&”' A CHASSIS & HOOD PG.
& HARDWARE)

REFER TO
CHASSIS & HOOD PG.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE 324972 H




o)

F3554-130

KEY#

AN
WA -

A

8!‘)@\]0’01&0)!\)-‘."_;_;-‘_-__‘
~No o

-t h
N -

i2-1
12-2
12-3

PART#

324915
50546
310368
36625
310367
327619
454565
302688
180124
120382
1499
327399
333289
330021
181643
845
412349
328808
57158
124925
56190
120382
120369
327834
325692
326505
46931
20864

24167
39829
314416
TIRE
642
36625
40394
180124
120394
45171

STEERING ASSEMBLY

DESCRIPTION QTyY

AXLE FRONT ASSEMBLY, SF, LONG ..........cccoom.....
ASSEMBLY, FRONT AXLE, SF, GS ..................
BEARING, FLANGE .7591D X 1.0020D X .75.
SPINDLE ASSEMBLY, RH, LONG, SF ..............
RING, RETEX .57 X .05 TRU 5133-75 .....
SPINDLE ASSEMBLY, LH, LONG, SF ................
ARM ASSEMBLY, SF, 4WS, FRONT STRING ...
PIN, SPRING, .250 DIA X 1.25 LONG................
ASSEMBLY, TIE ROD, 19.31 LONG .....
SCREW, 3/8-16 X 1.25 HHC .....................
WASHER, REGSPTLK .393 X .68 X .10 ..
NUT, 3/8-16 REGHXCTRLK ...................
GEAR, SECTOR, SF, 2WS .............
PLATE, SECTOR, S,F 4WS, BLACK ....
BUSHING, SECTOR, GEAR, SF, 4WS .
SCREW, 3/8-24 X 1.50 HHC .................
WASHER, FLAT .390 X 1.25 X.119..
NUT, 3/8-24 HXCTRLK .......coovvrrvrrnn.
DRAG LINK ASSEMBLY, 17.69 LONG .....
BALL JOINT, 3/8 THD, SHORT STUD ......
NUT, 3/8-24 REGHEXJAM ...................
DRAG LINK oo
WASHER, REGSPTLK .393 X .68 X .10 ...
NUT, 3/8-24 REGHEX .......oooovororeeeeeeer.
SHAFT, PIN-STEER, BLACK ...................
BEARING, FLANGE .50 ID X 1.370 OD ..
SCREW, 1/4-20 X.75 (TQ 30-35 FT#) .......
NUT, 1/4-20 WDFL, MAC-LOCK ...........
RING, RET E .39 X .04 TRU 5133-50 ... ,
TIRE & RIM, PU 15 X 8.0 X 6 ...ccooooveeoeeeeveeerre v,
VALVE STEM

RIM, WHEEL

BEARING, FLANGE

REFER TO TIRE TREAD PAGE

WASHER, FLAT .755 X 1.31 X .075 ....c..ovovovecrerorsrennene
RING, RETEX .57 X .05 TRU 5133-75 ...
HUB CAP, 1.500 ID X 7/8 LONG.............
SCREW, 3/8-16 X 1.25 HHC .........
WASHER, FLAT .406 X .81 X .065.... .
NUT, 3/8-16 HWDFL, WHIZ-LOCK ......oevovvvevrcrremee.

R O S S N I R - S O AN LN

PRURENRE  N

* ORDER IND{VIDUAL PARTS - ASSEMBLY NOT AVAILABLE




F3554-130 REPAIR PARTS

REF.
CHASSIS & HOOD PG.
FENDER ASM.

REF. TENSION SPRING
MOWER FINAL ASSY. PG.,

REF. i
MOWER DRIVE PG

CHASSIS & HOOD PG
18 UPSTOP BOLT MAIN FRAME
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE 331232 D

’\J




F3554-130 MOWER SUSPENSION ASSEMBLY

e ——————————————

KEY# PART# DESCRIPTION QTy
1 325591 LEVER, CLUTCH, RH, PTO ...t 1
2 22265 WASHER, FLAT .515 X 1.38 X .119. 1
3 305225 STOP, PTO ENGAGE ........ccccoevvneennn. 1
4 326386 PIN, SPRING.187 DIAX 1.13 LONG........ 1
5 331624 KNOB, ROUND 1.50 DIAORGRIP, SF...............cccc... 1
6 325687 STRAP ASSEMBLY, PTO BELCRANK, SF ................... 1
7 325590 ROD, BELLCRANKLINK, SF .......ccccoviiiiniiie s 1
8 274517 WASHER, FLAT 406 X .73X .063 .......ccoooeivirinne. 3
9 8260 PIN, HAIR .091 DIA X 168 LONG ........ccoorriceee 4
10 25210 WASHER, FLAT 386 X 1.25 X.09 ........cccoccevvvvvecnnn 1
11 325802 SPRING, .69 X 7.75 X .0897 TENSION ......cceceiriinnnne 1
12 326114-853 LIFT ASSEMBLY, LH ... SRR 1
13 325130-853 LIFT ASSY,RH SF ................. RS 1
14 180079 SCREW, 5/16-18 X 1.00 HHC ..o 1
15 58247 NUT, ADJUST ..ot 1
16 1498 NUT, 5/16-18 REGHEXCTRLK .......cccovveiimniiieiinn 1
17 417098 WASHER, FLAT .531 X 1.06 X .063 -
18 8260 PIN, HAIR .091 DIA X 1.66 LONG ........c.cocoovvnniicianne 2
19 325495-853 BRACKET, REAR, HANG, SUSP .........cceoviiviiriiine 2
20 330967 BOLT, 5/16-18 X 1.00 CARR .......cccoviiiiciiieccres 4
21 1498 NUT, 5/16-18 REGHEXCTRLK .................... .4
22 313926 BRACKET, HEIGHT/ADJUST SUPPORT .... w1
23 180077 SCREW, 5/16-18 X .75 HHC ........c..cooeeinnne .4
24 1498 NUT, 5/16-18 REGHEXCTRLK .. .4
25 301238 QUADRANT, HEIGHT ADJUST .. o d
26 180077 SCREW, 5/16-18 X .75 HHC ....... 2
27 1498 NUT, 5/16-18 REGHEXCTRLK ...... 2
28 322292-853 HANDLE, LIFT SHORT (30" S.F.) .. .
29 300171 BOLT, .500X .270 HHSH, 5/16-18....... ot
30 996418 WASHER, FLAT 506 X .75 X .024 ... w1
31 44108 NUT, 6/16-18 HWDFLCTRLK .......cccooveieniaicns .
32 301239 PAWL, SQUARE ........ccccoomimieicceic e ot
33 300171 BOLT, .600 X .270 HHSH, 5/16-18. |
34 44108 NUT, 5/16-18 HWDFLCTRLK ...... = 1
35 9435 POINTER, HEIGHT ADJUST ...... soca ]
36 138479 WASHER, EXLK .195X .41 X .03 .. =1
37 35287 SCREW, #8-32 X .38 HHWATAP .... cooet U
38 303027 ROD, ACTUATOR-SHORT ...... 1
39 58326 SPRING, HEIGHT ADJUST .......cccooeviirecinnns .
40 58325 KNOB, HEIGHT ADJUST, PUSH BUTTON ..... .
41 58329 GRIP, .750 OD W/ HOLE, BLACK................ .
42 9149 BRACKET, CABLE RETAINER ....... o
43 48306 PULLEY, POWDER METAL ............ .
44 58336 BOLT, .375 X .375 HHSH, 1/4-20 ... .
45 1502 NUT, 1/4-20 REGHEXCTRLK ......... w1
46 57511 LIFT CABLE, 20.75 LONG .............. el
47 300310 PIN, CLEVIS .310 DIA+.475 LONG .... 1
48 300311 RING, RET E .31 X .25 TRU 5133-31 el
49 48306 PULLEY, POWDER METAL .................. o
50 300317 PIN, CLEVIS 375 DIAX 81 LONG ..o 1
51 8260 PIN, HAIR .091 DIAX 166 LONG ........ccococconviinrnn, 1
52 120375 NUT, 1/4-20 REGHEX .................. o
53 9405 ' CLEVIS, LIFT CABLE ..... 1
54 120372 NUT, 1/4-20 REGSQ ...... 1
55 39522 PIN, CLEVIS .312 X 812......cccc..... 1
56 121222 PIN, COTTER .090 DIA X .75 LONG... |
57 333903 LIFT COVER, F5, LF, SF, BLACK .......... s
58 300340 SCREW, #10 X .75 HHPLAST, BLACK .3
59 120392 WASHER, FLAT .281 X 83X .065 ........ccccoooiviinnnn, 1




F3554-130 REPAIR PARTS

ENGINE PG
. ENGINE

DETAIL A

REF.
MOWER PG.
ENGINE SHEAVE

30 /
(SEE DETAL A ZS
OR ASSEMBLY
TO FRAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE 332340 B




O

F3554-130 MOTION DRIVE ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 . TRANSAXLE, FOOTE, 4360-5 ..ot 1
2 303109 PULLEY, 6.6 OD, VAL T/A .. el
3 50795 KEY, HI-PRO, 606 .75 DIA X .187 WD ....................... 1
4 22053 RING, RETEX .58 X .035 TRU 5100-62............c..c......... 1
5 54758 BELT, V4L, 82.00, SF, DRIVE .. e 1
6 326615-853 BRACKET, TRANSAXLE .......cooooreeeeeeeeeie 2
7 180077 SCREW, 5/16-18 X .75 HHC ..... vl
8 1498 NUT, 5/16-18 REGHEXCTRLK . .8
9 180091 SCREW, 5/16-18 X250 HHC .....ovviveeienc il 4
10 120393 WASHER, FLAT .344 X .69 X .065 . .4
11 1498 NUT, 5/16-18 REGHEXCTRLK ..... 4
12 323126 BRACKET, STABILIZER, BLACK ..... ot
13 35498 SCREW, 5/16-18 X .75 WAHHTAP ...... e
14 120638 WASHER, HVSPTLK .328 X .60 X .09. w1
15 180079 SCREW, 5/16-18 X 1.00 HHC .............. ot
16 138485 WASHER, EXLK .320 X .61 X .03 .... 1
17 1498 NUT, 5/16-18 REGHEXCTRLK ......... vl
18 335218 SHIFT BRACKET, P930/4360 ....... ol
19 56255 SCREW, 1/4-28 X .75 NYLHHC ....c.oovvoevieeeeeeeenen. 1
20 57157 WASHER, .750 X .250 SP-TRANSAXLE ...........c.co....... 1
21 331800 SHIFT LEVER (DANA) ..o w1
22 137185 PIN, COTTER .125 DIA X 1.00 LONG ... 1
23 55514 KNOB, ROUND 1.50 DIA, BLACK ......... e
24 49896 BELT GUIDE ..o el
25 271184 NUT, 5/16-18 HEXKEPS .. o1
26 120393 WASHER, FLAT .344 X .69 X .065 .. 2
27 1498 NUT, 5/16-18 REGHEXCTRLK .......cceeeveveeee. |
28 331836 ASSEMBLY, PEDAL, BRAKE, CLUTCH, SF .. 1
29 319676 PIN, CLEVIS 500 D X 4.87LONG ................... ot
30 331972 SPACER, SLEEVE .53 X .62 X 1.240 e
31 56180 PIN, HAIR .091 DIA X 1.62 LONG ......... ol
32 48761 PAD, CLUTCH/BRAKE PEDAL ................. I
33 321969 IDLER ARM BRACKET, TRACTION, SF .. ot
34 329989 BOLT, .625 X .135 HHSH, 5/16-18............ S
36 45602 WASHER, FLAT .333 X .87 X .119 .. ol
37 1498 NUT, 5/16-18 REGHEXCTRLK ....... ol
38 39659 RETAINER, BELT ........cocooeeve. . |
39 35374 PULLEY, IDLER V4L, 3.06 X .62 .1
40 45892 BOLT, 3/8-16 X 1.50 CARRSN. ... 1
41 1499 NUT, 3/8-16 REGHXCTRLK ....oveveveernne. o
42 333175 CLUTCH ROD ASSEMBLY, .268 DIA 3.92 .. A
43 326780 SPRING, 3/8 OD X 2.18 X.055 TENSION .... N1
44 323127 BRACKET, BRAKE ROD, BLACK.............. .31
45 20507 BOLT, .437 X .156 HHSH, 5/16-18...... .|
47 1498 NUT, 5/16-18 REGHEXCTRLK .......coovevvviireceeieceenenne 1
48 323222 BRAKE ROD, RIDER BLACK ..........ooovoeereeeeeereeeerreeenn 1
49 120393 WASHER, FLAT 344 X 69X .065 .........cocoocvvveerimnnn. 1
50 121222 PIN, COTTER .090 DIA X .75 LONG... |
51 271184 NUT, 5/16-18 HEXKEPS .................... 1
52 44108 NUT, 5/16-18 HWDFLCTRLK ...........c........ .1
53 327867 SPRING, 3/4 OD X 7.75 X .091 TENSION 1
54 35410 SPRING .071X 62X 4.37 ..o .
55 A TIRE&RIM, 20 X 8.00-8 .......ooovvimieeeieeieceeeeeeerieeena 2
55-1 24167 VALVE STEM

55-2 326362 RIM, WHEEL

55-3 TIRE REFER TO TIRE TREAD PAGE

59 57479 SPACER, SLEEVE .75 X1.25 X 1.32 ..ccoccoormvierriecenn, 2
60 52928 KEY, SQUARE .187 SQUARE X 2.25 LONG .... e
61 642 WASHER, FLAT .755 X131 X 075.........c....... .4
62 42815 WASHER, FLAT .755 X 1.563 X .07 ... .2
63 36625 RING, RETEX .57 X .05 TRU 5133-75 .2
64 40394 HUB CAP, 1500 ID X 7/8 LONG............, .2
65 5950 WASHER, FLAT .505 X .88 X.13 ...... .4
66 2968 WASHER, FLAT .504 X .75 X .059 .... .4
68 327917 SCREW, 5/16-18X1.50HHCFT ............ .4
69 73787 WASHER, FLAT .330 X .75 X .1793... .4
70 180022 SCREW, 1/4-20 X 100 HHC .................. .1
71 120380 WASHER, REGSPTLK .263 X .49 X .07 .... o
72 120375 NUT, 1/4-20 REGHEX .....covmieieie oo 1
* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

A ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




F3554-130

CHASSIS & HOOD PG.
MAIN FRAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original
equipment parts may void your warranty.

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

327140 D

N

X




C

—

D

F3554-130

KEY# PART#
1 *

2 50947
3 138489
4 46708
5 57908
6 54767
7 54980
8 323423
9 35287
10 314989
11 300303
12 42258
13 47345
14 46704
15 57444
16 320031
17 274707
18 308459
19 50607
20 325547
21 43989

* SEE ENGINE MANUAL

ENGINE & CONTROL ASSEMBLY

DESCRIPTION

ENGINE,12-12.5HP, B&S, ICDUAL ...........c..coeneee
SCREW, 3/8-16 X 1.25 WAHHTAP ....
WASHER, EXLK .384 X .69 X .04 .....
GASKET, MUFFLER ..........ccooovrerrreccncnes
MUFFLER-DOMESTIC/EXPORT, ROUND ...
SHIELD, HEAT, FOR ROUND MUFFLER.....
SCREW, 5/16-18 X350 HHC .......................
DEFLECTOR, MUFFLER PARTIAL ...
SCREW, #8-32 X .38 HHWATAP .......
TANK, FUEL 1 GALLON, CLEAR.............
SCREW, .25 X .75 X .51HHWAPLASTITE
TUBING, .25 X .50 X BULKGAS LINE ..........
CLAMP, HOSE SCREWTYPE ..............
CAP, GAS 1-1/2-7 THD, BLACK .....
TIE, CABLE BLACK NYLON, 5.62 LONG .
THROTTLE CONTROL ...t
SCREW, 10-24 X .50 WAHHMA ..
NUT, #10-24 HXHDNYLK....................
KNOB, ROUND THROTTLE, BLACK ..
OIL DRAIN VALVE OR TUBE ............. .
CAP OR PLUG FOR OILDRAIN ........ccoiiririieiirieeie e

11




F3554-130 | REPAIR PARTS

REF KEY # 52

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE

333277 F

12




F3554-130 PRE-PAINTED DECK ASSEMBLY

()

KEY# PART# DESCRIPTION QTY
1 325106 38" DECKKIT ..o 1
2 326295 BAR, SKID .......ccooooviirrnnn. .1
3 120230 BOLT, 5/16-18 X 1.25 CARRLN .. .2
4 271184 NUT, 5/16-18 HEXKEPS ............. .2
5 57318 GUIDE, BELT 5/16-18 THD ... .1
6 1498 NUT, 5/16-18 REGHEXCTRLK ... .1
7 313928 BRACKET, CHUTE .................... 1
8 180073 SCREW, 5/16-18 X .50 HHC ....... .2
El 1498 NUT, 5/16-18 REGHEXCTRLK ... .2
10 313929 BRACKET, RH, LIFT REAR ..... |
11 180081 SCREW, 5/16-18 X 125 HHC ............. .2
12 120393 WASHER, FLAT .344 X .69 X .065 ... .2
13 1498 NUT, 5/16-18 REGHEXCTRLK .......... .2
14 310667 BRACKET, LH, LIFT REAR .........ccoooveoeeereeeeeenn, 1
15 180081 SCREW, 5/16-18 X 1.25 HHC .........c.ccoooviviie. 2
16 120393 WASHER, FLAT .344 X 69X .065 ...........cc.ooeevcmnnnn.... 2
17 1498 NUT, 5/16-18 REGHEXCTRLK .........cocovvvreeererrn, 2
18 315302 BRACKET, IDLER SUPPORT ............. |
19 300345 SCREW, 5/16-18 X 1.38 WAHHTAP ..............cccovvv.n.... 1
20 120393 WASHER, FLAT .344 X 69X .065 ...............ccovveene... 1
21 1498 NUT, 5/16-18 REGHEXCTRLK .......c..cccooovveeieeen. 1
22 . 56424 QUILL ASSEMBLY, 36/39/40/43 ..............cocovcrvome.... 2
22-1 56425 SHAFT/SADDLE 36" ...........oooveciven, |
22-2 49562 BEARING, BALL 6203-2AA-C3, ARMORED .. .1
22-3 50616 DUST SHIELD ......c.ccovireecrec. 1
22-4 55547 QUILL CASTING (10486) ......cooumvreerirrrceeeeecee . 1
22-5 49562 BEARING, BALL 6203-2AA-C3 ARMORED .................. 1
22-6 50818 SPACER, SLEEVE 669X .88 X 3.797 .......c...cccocevun.... 1
22-7 51449 SPACER, SLEEVE .672X .93 X .438 ............ccocovcvonn... 1
22-8 313898 PULLEY, 26/36" QUILL, V5L ................ |
22-9 56365 WASHER, SPECIAL QUILL .......coooovveereeeee 1
22-10 1282 NUT, 7/18-20 WDFLLK .....o.ooooovce e 1
23 35498 SCREW, 5/16-18 X .75 WAHHTAP ............cc.ccoovvvrnn, 7
24 312526 SUPPORT, LIFT, DECK FRONT ....... R
25 328155 PLATE-MOUNTING....................... .
26 180077 SCREW, 5/16-18 X .75 HHC ...... .4
27 1498 NUT, 5/16-18 REGHEXCTRLK ..... .4
28 58305 BRACKET, LINK DECK FRONT ... w1
29 58247 NUT, ADJUST .......cooovvernna. -2
30 180079 SCREW, 5/16-18 X 1.00 HHC ... _—°
31 1498 NUT, 5/16-18 REGHEXCTRLK ...... .. 2
- 32 312477 BRACKET, LH WHEEL .............. it
33 180077 SCREW, 5/16-18 X .75 HHC ...... .3
34 1498 NUT, 5/16-18 REGHEXCTRLK .. ...3
35 300102 WHEEL BRACKET, RH.............. ooan 1l
36 180077 SCREW, 5/16-18 X .75 HHC ...... o0&
37 1498 NUT, 56/16-18 REGHEXCTRLK .. .3
38 309069 . BLADE, 19.69, LOW-LIFT ..........cc.ooooece... .2
39 2483 WASHER, .39 ID X 1.25 D X .07 BELLVIL ... .6
40 39573 SCREW, 3/8-24 X 1.00 NYLHHC ................. .2
41 300491 IDLER ARM ASSEMBLY ................ xa 'l
411 300490 IDLER ARM, 36, 38,39, &45,SD .......cc..cccovovvverrn... 1
41-2 306973 BRAKE PAD - HARD-NF343 (X-31) ....c.c.cocooovvern ., 1
41-3 41601 RIVET, OVSET .187 DIAX .50 LONG ...........cccooooooo..... 2
42 300180 BOLT, .50 X1.88 HHSH 3/8-16..............cooovveeerrrnn. 1
43 996416 WASHER, FLAT .391 X 1.00 X .125............cccoocvvvvnn.... 1
44 45171 NUT, 3/8-16 HWDFL, WHIZ-LOCK ... 1
45 326249 BRACKET, EXTENSION IDLER ..... .1
46 180077 SCREW, 5/16-18 X .75 HHC ........... 1
47 1498 NUT, 5/16-18 REGHEXCTRLK ... |
48 180020 SCREW, 1/4-20 X .75 HHC ......... 1
49 1502 NUT, 1/4-20 REGHEXCTRLK ................ oo 1)
52 303247 ASSEMBLY, BLADE BRAKE 36, 39, 45 ..... |
52-1 303246 BRAKE ARM ............oooeimiieees e 1
52-2- 306973 BRAKE PAD - HARD-NF343 (X-31) .... -,
§2-3 135624 RIVET, TRSET .185 DIA X .41 LONG ...........ccocoovenn... 2
63 180077 SCREW, 6/16-18 X .75 HHC ...........o..ccoooovvrevriescer, 1
54 120393 WASHER, FLAT .344 X .69 X .065 ........cc..ocoocvvvvrn..., 1
55 1498 NUT, 5/16-18 REGHEXCTRLK ........ e 1
56 315308 ROD, BRAKE, 14.7 39" DECK .........c..ccoomvvvveerrn., 1
57 1502 NUT, 1/4-20 REGHEXCTRLK .......co.cooovvvimrirrieren, 1
58 314702 SPACER, SLEEVE 344 X 1.00 X .500 ...........ocvcooon...... 2
89 314702 SPACER, SLEEVE .344 X 1.00 X 500 .........ccooovo...... 2

13




F3554-130

HOOK SPRING HERE

REF.
ENGINE DRIVE

REF. g
IDLER ARM ASS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original
equipment parts may void your warranty.

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

333278 D

14

@)




F3554-130

X
=
*

N1 RS N PO O N D =
N RON A CORIONARNan lRNOOA~GL~

PART#

329456
58306
8260
1346
310326
57325
120382
120377
322064
326256
300680
328257
180077
120393
1498
302611
23763
1499
57818
314975
334908
328034
120383
433146
334252
1499
332179

FINAL DECK ASSEMBLY

DESCRIPTION QTY
ASSEMBLY, DECK, 38", SUS, SF/AIR ASSIST ............ 1
ROD, DECKHITCH ..........cooeiimciiicnce e 1
PiN, HAIR .091 DIA X 1.66 LONG. w1
RETAINER, BELT ........cooieiicccrrcieec e 1
PULLEY, IDLER BFF, 4.00 WIDE FL ..........cccoovvirerennn. 1

BOLT, 3/8-16 X 2.00 CARRSN .................
WASHER, REGSPTLK .393 X .68 X .10 ..

NUT, 3/8-16 REGHX

SPRING, .75 X 8.4 X .105 TENSION ...
SPRING, .75X10.0X.105 TENSION .....
BELT, V5L, 77.75, KEVLAR ......ccccooviiimninnnee e
GUARD, BELT, LH, PLASTIC ...........
SCREW, 5§/16-18 X 75 HHC ...,
WASHER, FLAT .344 X .69 X .065 .. .

NUT, 5/16-18 REGHEXCTRLK ........ccc.cccecienninn
GAUGE WHEEL, EURO, 6.00 OD X 1.38 WD ....
BOLT, .500 X 1.390 HHSH, 3/8-16. ......................
NUT, 3/8-16 REGHXCTRLK..............
CHUTE DEFLECTOR, 36",39" 45" ...............
SPRING, TORSION, CHUTE DEFLECTOR....
KIT FOR 57317 PIVOT ROD .................
PULLEY, ENGINE, V3L, 4.00 OFFSET ........
WASHER, REGSPTLK .459 X .78 X .12 ..
SCREW, 7/16-20 X 4.25 HHC, BLACK ........
ASSEMBLY, UPSTOP, W/HOSE PLATE ..
NUT, 8/8-16 REGHXCTRLK ........ccconvne.nn. "
CAP, PUSH ON, FOR DIA 250 ROD............cccoevvviiennnn.

15




CONSOLE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original
equipment parts may void your warranty.

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

332009 B

16

)




N/

F3554-130 ELECTRICAL ASSEMBLY

KEY# PART# DESCRIPTION QrTyY

1 331450 WIRE HARNESS, SF, WAMP .......ooovovooooeonereerereereen, 1
2 322208 SPLICER ..o !
3 57444 TIE, CABLE BLACK NYLON, 5.62 LONG ... 1
4 41482 PRESS CLIP, 1.380 LONG, .255 D ......... .2
5 303064 ASSEMBLY, LIGHT WIRE-1/4 TURN ... 1
6 52572 BULB, HEADLAMP ............cccocomemmmmemmrirerorccreroccrooreeee 2
7 57444 TIE, CABLE BLACK NYLON, 5.62 LONG . B
8 41482 PRESS CLIP, 1.380 LONG .255 1D ........ooooooooovovvcoeneenns 2
9 327355 SWITCH-IGN.(AFTER FIRE) 3 POSN ... I
11 327352 NUT, 5/8-BACME DELTA FOR BOOT oo 1
12 327350 KEY, IGNITION ........ccooccoooreerereremmmmreerssrorrr, A
13 300334 LIGHT SWITCH, ON/OFF PANEL MOUNT..... o
14 57476 SWITCH, SCREW MOUNT, DP, NC, NO, BLK .2
15 300302 SCREW, #10 X .50 HHTAPPST, BLACK ........ 4
17 53716 SOLENOID ..oooeeeeeeeeeeee e 1
18 187745 SCREW, 1/4-20 X .75 HXSEMMA ..... 2
19 1084 WASHER, FLAT .281 X 1.00 X .063... 1
20 1502 NUT, 1/4-20 REGHEXCTRLK ............ 2
21 271172 NUT, 1/4-20 REGHEXKEPS .... 1
22 271187 NUT, 5/16-24 HKEPS ............... .2
23 57444 TIE, CABLE BLACK NYLON, 5.62 LONG .. 1
24 55511 WIRE, GROUND, 12.5" cooeoooereereoeverevree o 1
25 271184 NUT, 5/16-18 HEXKEPS ... A
26 57547 SWITCH, SEAT w.ooooooeoeeeeeeeee e 1
27 160505 SCREW, 1/4-20 X .38 PHPNHMA ... .2
28 92693 BATTERY, 12V ...........oooeoecrercrreenenns 1
29 329175 BATTERY BRACKET ........coo.. A
30 995346 SCREW, 1/4-20 X .50 WAHHTAP w....ooovovoorooeeeerror oo 1
31 187745 SCREW, 1/4-20 X .75 HXSEMMA .......... 1
32 1502 NUT, 1/4-20 REGHEXCTRLK ..o 1
33 180020 SCREW, 1/4-20 X .75 HHC ...oooooo oo 2
34 271172 NUT, 1/4-20 REGHEXKEPS ......roooooeooveeesoeereoerroreo 2
35 302031 FUSE SPADE TYPE 32V 15A
36 9149 BRACKET, CABLE RETAINER ......ooooooevorrrieroor.
37 308201 INSULATOR, BATTERY BOOT EURO ..
38 124818 NUT, 1/4-20 REGHXJAM .......c.orrooeeoeeoeeeees s
SCHEMATIC DRAWING

H’l' FRAE
1o FRe

Jll" FRAVE

CNMOH SWITCH s
(ENGRIE JL1) SAFETY CRCUT
I_ﬂv IO [ posmion G [M[L]8[S
‘—@—azT“.m_ OFF ole
‘ RUN/LIGHT oo
ENGINE RUN
oo
BLACK o~ BACK Ve \ O, START
) ol .
C:SM ] BACK

17




F3554-130 REPAIR PARTS

KEY# PART# DESCRIFTION QTY
1 402700 DECAL, CAUTION, DECK, LH ..., 1

2 402701 DECAL, CAUTION, DECK, RH .......ccccoviiiiicii 1

3 55832 PAD, FOAM TOP, HOOD, H-4 .........cccocoiviinireie 1

4 55833 PAD, FOAM HOOD, H-4, SIDE LH ... ol

5 55834 PAD, FOAM HOOD H-4, SIDE RH ......cccooooiiiiiiin, 1

6 324989 DECAL, DASH, ......cccooviniiciee,

7 301104 DECAL, CONSOLE, TOP, SHIFT 5-SP A

8 402747 DECAL, CONSOLE, SYMBOLIC, SF w1

9 320892 DECAL, INSTRUCT PEDAL LIFT ..... v

10 327146 DECAL, PEDAL-LIFT, INDICATOR ... e

11 402702 DECAL, BRAKE/CLUTCH ...t 1 325230 B

18




KEY#

NN BN -

PART#

314948
320714
320713
402142
320872
320873
311957

DESCRIPTION

FOIL, LENS, DYNA-PRO REFLECTOR ....
DECAL, HOODSIDE, RH, H-21 .................
DECAL, HOODSIDE, LH, H-21 ....................
NAMEPLATE, TURFMASTER WHT/BLK....
DECAL, PRO CONSOLE(LONGER), RH ..
DECAL, PRO CONSOLE(LONGER), LH ..
NAMEPLATE, 12/38, SATIN SILVER............

CONSOLE DETAIL

.................. 2 325231 A

19




REPAIR PARTS

F3554-130

327405 D

20




TN,

F3554-130

PART#

. 304314

330510
331424
120393
120638
180077
331322
301413
456378

DESCRIPTION

SEAT, MICHIGAN GEN, W/SWITCH HOLE ..................
STEERING WHEEL...............
PARTS BAG, ASSEMBLY SEAT/STEER .
WASHER, FLAT .344 X 69X .065 ..........
60X.09..

WASHER, HVSPTLK .328 X
SCREW, §/16-18 X .75 HHC
COVER, STEERING SHAFT

SPACER, STEERING SHAFT ............ .
PIN, SPRING .250 DIA X 2.00 LONG........c.coocovrcrunrnnne.

CUSTOMER ASSEMBLY

21




F3554-130

TIRE SIZE

11 X4.00-5
13X 5.00-6
156X 6.00-6

16 X4.80-8
16 X6.50 - 8

18 X6.50 -8
18X 8.50-8
18 X9.50 -8

20 X.8.00-8
20X 10.00 -8
20 X 10.00 - 10

23X9.50-12

TIRE TREAD PAGE

TREAD P

“A”
42295

41060
39830

41081
319683
41106
319685
58276
55893

53655

¥

319679
319680
316702

305035
319682

42091
317400
316701

319684
319686
319687

319690

HHRTRREY

9
Y

SN

Y
%
X3 A

SHTLY

3

‘?é

AN

“C”

301140

57164

319689

l‘D!’

313952

314539

313950

314584

313654

314370

‘KE”

331606

316711 D

22




F3554-130 ACCESSORIES

Contact the dealer where your tractor was purchased for the available accessories. If you
are unable to contact the dealer, write to the address on the warranty page of your

™
: '
N

3

Operator's Manual.. :

STANDARD LAWN TRACTOR

Model # 5708-13

Grass Collector for 39" decks
For heavy duty grass collection
order Model # 5709-10 Air Assist

Model #5715-00
Mulching Kit (39" Deck)

Model # 5648-16
Tow behind Lawn Sweeper for
Grass and leaves

Model #5661-09
42" Snowblade - Fits 36", 38", 39", & 45"

Model # 5579-00
Tire Chains - 18" x 8.50" tires

OTHER ACCESSORIES

Model Description

5672-01 Wheel Weights - Front - 1 pr. w/mtg. hdw. - Fits 15" tires
5673-02 Wheel Weights - Rear - 1 pr. w/mtg. hdw. - Fits 18" & 20" tires
306932 39" High lift blade for bagging or side discharge (requires 2)
326160 39" Muiching blade (requires 2)

23




